DENTAL UNIT AND CHAIR

tbCOMPASS

INSTALLATION
INSTRUCTIONS

n IBElnm@init:







TABLE OF CONTENTS

Page
1. Overview and Major Components 1
2. Dimensions and specifications
2-1. Standard Package 3
2-2. Doctor Package 4
2-3. Cuspidor Package 5
3. Pre-Installation Requirements 6
4. Precautions for Installation 8
5. Installation Instructions
5-1. Installation Instructions for Standard Package 9
5-2. Installation Instructions for Doctor Package 16
5-3. Installation Instructions for Cuspidor Package 22
6. Drain Hose and Vacuum Hose Connection 28
7. Water and Air Supply Line Connection 28
8. Tubings connection
8-1. Tubings connection for Standard Package 29
8-2. Tubings connection for Doctor Package 30
8-3. Tubings connection for Cuspidor Package 31
9. Electric wires connection
9-1. Electric wires connection for Standard Package and
Doctor Package 32
9-2. Electric wires connection for Cuspidor Package 33
10. Installation of Dental Light (720PAS, 820PAS, 920PAS) 34
11. Installation of Backrest and Seat 39
12. Adjustment 40
13. Chair Hydraulic Diagram 42
14. Unit Flow Diagram
14-1. Cuspidor Unit and Junction Box Flow Diagram (Water / Air)
for Standard Package 43
14-2. Doctor Table Flow Diagram (Water / Air) for Standard Package ----------- 44
14-3. Junction Box Flow Diagram (Water / Air) for Doctor Package -------------- 45
14-4. Doctor Table Flow Diagram (Water / Air) for Doctor Package -------------- 46
14-5. Cuspidor Unit and Junction Box Flow Diagram (Water / Air)
for Cuspidor Package 47
15. Electrical Diagram
15-1. Junction Box Section (115V) 48
15-2. Junction Box Section (220V, 230V, 240V) 49
15-3. Doctor Table Section for Standard Package and Doctor Package----------- 50
15-4. Cuspidor Section for Standard Package 51
15-5. Cuspidor Section for Cuspidor Package 52
15-6. Assistant PCB Module Section for Doctor Package 53
15-7. Chair Section (115V) 54
15-8. Chair Section (220V, 230V, 240V) 55
15-9. Dental Light 720PAS (115V) 56
15-10. Dental Light 720PAS (220V, 230V, 240V) 57
15-11. Dental Light 820PAS (115V) 58
15-12. Dental Light 820PAS (220V, 230V, 240V) 59

15-13. Dental Light 920PAS (115V, 220V, 230V, 240V) 60



1. Overview and Major Components

Spittoon
[Glass or ceramic (option)]

Cuspidor Unit Section

Assistant’ s Holder

Doctor Table

Doctor Unit Section

Doctor Arm

1-1. Doctor Unit Section

H Holder Type B Place Type

Tray Mat Tray Mat

Doctor Control Panel

Doctor Control Panel

Handle

Doctor Instruments Holder

Doctor Instruments Holder (Place Type)

(Holder Type)




1-2. Cuspidor Unit Section

Sensor Cupfiller (option)

Cuspidor Maintenance
Panel

Assistant Membrane Panel

Assistant Instruments
Holder

Solid Collector

Assistant Arm

D
Assistant Panel “

Height Adjustable Assistant Arm (option)
e N

S J
1-3. Utility Box Section
@ Water main valve (inside utility box)
Turn clockwise to open and counter-clockwise to close.
@ Drain valve Water Master Valve Fuse Holder

This valve is for draining the water in the air filter. Drain Valve /
- _
7
& Fuse holder @
* The main fuse of units is built-in. O
* Turn off the main switch when replacing the fuse. O
O

* The capacity of the fuse displays it on the left side of
the fuse holder.

Air Pressure Gauge

Water Pressure Gauge




2. Dimensions and Specifications
2-1. Standard Package ( Chair + Doctor Unit + Cuspidor Unit )

® Rated power supply : AC115V  50/60 Hz 7.7/6.3A
AC220V 50/60HZ 3.5/3.5A
AC230V 50/60HZ 3.5/3.5A
AC240V 50HZ 3.5A

©® Weight : 185kg
® Maximum Load : 135kg
® Classification of foot controller : IPX1(applicable standard IEC60529)

@ Protection class against electric shock : Class I equipment
@ Applied part : type B applied part: Seat for chair,
: Handpieces for unit ( List of compatible handpieces)
©® Usage environment : Temperature 10 to 40°C
Humidity 30 to 75%
Air pressure 700 to 1060 hPa
@ Transportation / Storage environment : Temperature -20 to +70°C
Humidity 10 to 95%
Air pressure 700 to 1060 hPa
©® Mode of operation : Non-Continuous Operation
ON Time: 3min,
OFF Time: 15min

Dimensions

427

Y

455

927

260°

180
845

L 250,

240

100

A

00%
1800

e
/|

880

690

170

780 ~ 835

490 ~ 790

~
o

0 700
500

60I 1175 l

* Values are the standard values. (Unit: mm)
Dimensional tolerance: £10%



2-2. Doctor Package ( Chair + Doctor Unit )

@ Rated power supply : AC115V  50/60 Hz 7.7/6.3A
AC220V 50/60HZ 3.5/3.5A
AC230V 50/60HZ 3.5/3.5A
AC240V  50HZ 3.5A

® Weight : 185kg
® Maximum Load : 135kg
® Classification of foot controller : IPX1(applicable standard IEC60529)

® Protection class against electric shock : Class I equipment
@ Applied part : type B applied part: Seat for chair,
: Handpieces for unit ( List of compatible handpieces)
@ Usage environment : Temperature 10 to 40°C
Humidity 30 to 75%
Air pressure 700 to 1060 hPa
® Transportation / Storage environment : Temperature -20 to +70°C
Humidity 10 to 95%
Air pressure 700 to 1060 hPa
©® Mode of operation : Non-Continuous Operation
ON Time: 3min,
OFF Time: 15min

Dimensions

100°

Iu |

1800

780 ~ 835

490 ~790 | |

~
o
o

* Values are the standard values. (Unit: mm)
Dimensional tolerance: +10%



2-3. Cuspidor Package ( Chair + Cuspidor
® Rated power supply

® Weight

® Maximum Load

@ Classification of foot controller

® Protection class against electric shock

©® Applied part

Unit )

: AC115V  50/60 Hz 7.7/6.3A

AC220V 50/60HZ 3.5/3.5A
AC230V 50/60HZ 3.5/3.5A
AC240V 50HZ 3.5A

: 185kg

: 135kg

: IPX1(applicable standard IEC60529)
: Class I equipment

: type B applied part: Seat for chair,

: Handpieces for unit ( List of compatible handpieces)

©® Usage environment

©® Transportation / Storage environment

® Mode of operation

Dimensions

: Temperature 10 to 40°C

Humidity 30 to 75%
Air pressure 700 to 1060 hPa

: Temperature -20 to +70°C

Humidity 10 to 95%
Air pressure 700 to 1060 hPa

: Non-Continuous Operation

ON Time: 3min,
OFF Time: 15min

100°

240

845

100

627

515
195

=
o
690

T\
ol \\\
fn@_\“\~->
[ r———
o
2
1
[ :
[22)
<,
60 | 1175 700

500

* Values are the standard values. (Unit: mm)
Dimensional tolerance: +10%



3. Pre-Installation Requirements

3-1. General requirements
1) The contractor is to supply the necessary service and materials to complete the installation of the satisfaction
of the dentists and the installation engineer.
2) This includes the supply and installation of the electric power supply cables with main isolating switch and fuses,
air supply piping, water supply piping, suction piping including vacuum pump and its control wires and drain piping

as noted on the installation diagrams.

3-2. Setting requirements
1) The tbCOMPASS dental unit comprises a Chair section, Cuspidor section, Doctor unit section and Light section.
2) The tbCOMPASS should be sited taking into consideration the position of the drain pipe.
Refer to Fig.3-1.
3) The place on which the thtCOMPASS (approx. 185 kg) is set must have an endurance force of 500kg/m’.
4) The installation position of the ttCOMPASS chair is shown in Fig.3-1. as recommended example.

3-3. Piping and plumbing requirements
1) All pipings and conduits for cables are to be laid down under the floor and to come out from the floor.
2) The installation position and height from the floor of each pipe and cable conduit are shown in Fig.3-1.
3) The recommended sizes, materials and end piece are shown in Table-1.
Note : The suction pipe and drain pipe should be laid under the floor with an inclination of 1/200 - 1/400.
4) All Piping should be arranged to avoid 90° bends where possible.

3-4. Air supply requirements

1) Compressed air to be supplied should be filtered.
Dirty and moisture contaminated air may cause trouble in unit air system.

2) Air Pressure
Regulate the outlet air pressure of the compressor to the utility section at 0.5 - 0.7Mpa(5.0 - 7.0kg/cm*)
and the air pressure should be kept higher than 0.5 Mpa (5kg/cm ) at any time.

3) Compressed Air Supply Capacity
Compressed air supply capacity is at least 100 1/min. (Central Vacuum type)

3-5. Water supply requirements

1) The supply water should be clean.
Dirty water may cause trouble in unit water line.

2) Water Pressure
Between 0.2 - 0.4Mpa(2.0 - 4.0 kg/cm® ) Water pressure in utility section is required for operating unit efficiently at
any time.

3) Water Supply Capacity
Water supply capacity is at least 6 1/min.

3-6. Electric supply requirements
1) The connection of power supply cable is to be carried out in accordance with the local electric regulation.
2) Rating of supply voltage and power consumption
115V Type Single Phase 50/60 Hz : 15 A
220/230 Type Single Phase 50/60 Hz : 10 A
240V Type Single Phase 50 Hz : 10 A
3) Power supply line should be provided with fuses or circuit breaker in accordance with power consumption.
4) The earth wire (ground wire) should be provided in the utility section.
5) All cables should have at least 500mm surplus from the floor so that they are long enough to be connected

with the terminals in the utility section.



Fig.3-1. Installation Position and Plumbing Layout (Central Vacuum Type)

Floor Fixing Floor Fixing
Position | Position

I
]

Floor Fixing Floor Fixing
Position | Position

A 22
o |

225
_ 7l
k]
H
e
£
©
g _
£ Water Supply
£
&
£ 8
= -
g - Vacuum Operating
° o Drain Pipe
.g Power Source
a
E
g
£
£ MIN 1100 mm to wall .
8 k24
ENN
ET
Base Plate i
T — <o 0[5 |
~° 11D
i 1l S
|
1 Water Supply
Y ah
I\
|
R | J\Vacuum Operating
D
|
L/
54 !
~ \ . .
| Drain Pipe
i \
Vacuum Pipe i Power Source
_ 70 | 40
110’

Air Su 140 Note : Air Vacuum type does not ne(?d
vacuum pipe, vacuum operating
wires and conduit.

PT1/2
o Note : Doctor package does not need
_ = ; = N 8I drain pipe, vacuum pipe, vacuum
Floor Line operating wires.
\I‘; LS =
-




Table -1 The Recommended sizes, materials and end piece of pipes

Item Material Size End
Piece
Compressed Air Supply Pipe Shock Resistance Out. Dia.18mm PT1/2
P.V.C. Pipe HI-13 In. Dia. 13mm
Water Supply Pipe Shock Resistance Out. Dia. 18mm | PT1/2
P.V.C. Pipe HI-13 In. Dia. 13mm
Suction Pipe P.V.C. Pipe VP-20 Out Dia. 26mm
IN. Dia. 20mm
Drain Pipe P.V.C. Pipe VP-50 Out. Dia. 58mm
In. Dia. 50mm
Power Supply Cable Conduit P.V.C. VE-16 In. Dia. 16mm
Vacuum Control Wire Conduit PV.C. VE-16 In. Dia. 16mm

Note : The suction pipe and drain pipe should be laid under the floor with an inclination of 1/200 - 1/400.
Air vacuum type does not require suction pipe, vacuum control wire and its conduit.

4. Precautions for Installation ( )

1. During lifting and unpacking of the chair, make sure to hold
only the designated parts. If not, it may lead to physical
injury or property damage.

Remove the chair section by holding the parts as
follows.

* Main link shaft

* Mounting bracket flange

2. Confirm that the carriage bolt is tightened before carry
the chair

3. Take care not to topple the equipment during transportation.

4. Do not drop or hit the product.

5. Make sure that the floor plumbing construction is done
properly.

6. Before install the junction box section, open the supply
valves and flush out dust and ships in the pipings.

7. Make sure that the floor plumbing construction is done

properly.
8. Chair must be fixed to the floor with bolts to prevent from falling down.

. J

9. Do not connect the power supply other than rated voltage.
10. Properly connect ground wires.
11. Adjust the leveling of the chair base plate, avoid the swing its self of the doctor table and the dental light.
12. When the installation process has been completed, Check water leaks, air leaks, verify that all the mechanical
and electrical functions are working properly.



5. Installation Instructions

5-1. Installation Instructions for Standard Package

(1)

Carton Box

Pallet

Remove all the staples fixing the carton box to

Remove the pump cover.
the pallet and remove the carton.

(3)

Remove wood screws from the base.

Remove the base section from the pallet and place Before lift the chair by upper structure, remove
it at the planned location.

the carriage bolt and support plate from the chair.

oo}
AN

Fix the base on the floor with M6 x 50 (6 pcs)
coach bolts.

Fix the junction box to the chair base plate with
M5 x 10 (2pcs.) screws

*Chair must be fixed to the floor with bolts to
prevent from falling down when installing the unit.



(7)

Chair Power Cable |

[L234N678910M1MO
o [l IM[Il1]g

Power Supply

Connect the power supply line from floor to
terminal block L, N and earth in the junction box.
Then temporary connect the chair power cable to
the terminal block L and N as shown on the above

figure.

[ chair Main Switch

Turn on the chair main switch. Lift up the
upper structure by the foot switch to the highest
position.

(11)

Fix the doctor table to the chair base plate with
four flat head screws (M8 x 15).

Remove the red tagged oil plug from the oil
IEeSErvoir.

(10)

~

Remove all wood screws fixing the carton to the
pallet and lift up to remove the carton. Hold the
doctor table unit and remove a doctor table fixing
cap bolts (MS - 15).

(12) | Doctor Table Arm Cover |

Through the wirings and tubings of the doctor
table to the doctor table arm cover.



Move the doctor table arm to twelve o'clock.

Pass the wirings and tubings through the junction Insert the base cover under the doctor table arm
side from under chair power switch. and put it on the base plate.
(15) (16)

| Hose Fixing Metal

Fix the base cover to the base plate with four pan Fix the hose fixing metal to the base plate with
head screws (M5 x 10). two pan head screws (M5 x 10).
(17)

| Doctor Table Arm Cover

Fix the doctor table arm cover to the doctor table Move the doctor table arm to twelve o'clock.
arm with two pan head screws (M5 x 10). Pull up the doctor table to highest position.

11



(19)

\pﬁse Fixing Metal

Wirings and Tubings
from Doctor Table

Fix the wirings and tubings of the doctor table to Fix the hose cover to the hose fixing metal with
the hose fixing metal with cable tie. truss screw (M4 x 12 white).
(21)

I

Packing Metal
Plate

Retainer Plate

&

Set the guide hole of the assistant arm shaft to

Remove the retainer plate from bottom of the
assistant arm shaft and hold it. Remove the
cuspidor portion from the packing metal plate.

the roll pin of the cuspidor swing arm. Fix the
cuspidor portion to the cuspidor swing arm with
three cap bolts (M6 x 25).

(23) (24)

A\

[ M5 Set Screw |

| Flange Under Coverk

Move the cuspidor portion to twelve o'clock. Remove the two set screws and two truss screws
from the flange under cover.

12



(26)

Main Link
Cover

Remove the main link cover by removing the two

screws (left and right side).

(27) . (28)

Wirings and tubings
from the cuspidor

I vacuum hose
a / /L

Pass the drain hose and vacuum hose through left The drain hose and vacuum hose through along
side of link and the wirings and tubings through between left side of the main link and sub link.
right side of link of the chair.

(30)

|Sems screw M6 x 8 (6pcs.) [

Cuspidor swing

arm cover A
Cuspidor swing
arm cover B
Fix the one of the hose (inside hose) to the sub Fix the cuspidor swing arm cover A and B to the
link with the cable tie. cuspidor swing arm with sems screws (M6 x 8).

13



(31) (32)

/

Pan Head Screw
M5 x 10

"%/

[ Chair main switch|

>
\
[Foot controller hose f\ |Foot switch E:(able|
Pass the foot controller hose and foot switch cable Fix the foot controller hose and foot switch cable
through under the chair main switch. with clamp (A) and cable tie (B).

[ Fiat Washer M10x22x 1.6 7 | Light Mount Bracket Cover |

| Spring Washer M10

[CapBoltMi0x50  |——]

Fix the light mount bracket to seat flange by six Fix the light mount bracket cover to the light
cap bolts (M10 x 50) with spring washers and flat mount bracket with two cap bolts (M10 x 15).
washers.

(35) (36)

Cuspidor tubings|

Cuspidor wirings|

Fix the light cable to seat flange by clamp with
pan head screw (M5 x 10). Pass the cuspidor tubings, cuspidor wirings and
* Fix the light cable after installing the dental light. light cable through the right side of the chair link.

14



(38)

Main Link
Cover

Fix the cuspidor tubings, wirings and light cable Fix the main link cover with two truss screws (M4
to the sub link with cable ties (2pcs.). x 15 white).

(40)
©
\
|
] |
Move the cuspidor portion to twelve o'clock and Fix the flange ur:der cover with two set screw
insert the flange under cover. (M5) and two truss screw (M5 white).

(41) (42)

[ Pump Cover |

Fix the base side cover (left and right) to the base Fix the pump cover with two truss screws (M5 x
plate with pan head screws (M5 x 10) 12 white).

15



5-2. Installation Instructions for Doctor Package

(1)

Carton Box

Pallet

Remove all the staples fixing the carton box to

Remove the pump cover.
the pallet and remove the carton.

(3)

Remove wood screws from the base.

Remove the base section from the pallet and place
it at the planned location.

Before lift the chair by upper structure, remove
the carriage bolt and support plate from the chair.

(6)

O o
AN

Fix the junction box to the chair base plate with
M5 x 10 (2pcs.) screws

Fix the base on the floor with M6 x 50 (6 pcs)
coach bolts.

*Chair must be fixed to the floor with bolts to
prevent from falling down when installing the unit.

16



(7)

Chair Power Cable |

[L234N678910M1MO
o [l [II1[g

Power Supply

Connect the power supply line from floor to
terminal block L, N and earth in the junction box.
Then temporary connect the chair power cable to
the terminal block L and N as shown on the above

figure.

[ chair Main Switch

Turn on the chair main switch. Lift up the
upper structure by the foot switch to the highest
position.

(11)

Fix the doctor table to the chair base plate with
four flat head screws (M8 x 15).

Remove the red tagged oil plug from the oil
IEeSErvoir.

(10)

~

Remove all wood screws fixing the carton to the
pallet and lift up to remove the carton. Hold the
doctor table unit and remove a doctor table fixing
cap bolts (MS - 15).

(12) | Doctor Table Arm Cover |

Through the wirings and tubings of the doctor
table to the doctor table arm cover.



Move the doctor table arm to twelve o'clock.

Pass the wirings and tubings through the junction Insert the base cover under the doctor table arm
side from under chair power switch. and put it on the base plate.
(15) (16)

| Hose Fixing Metal

Fix the base cover to the base plate with four pan Fix the hose fixing metal to the base plate with
head screws (M5 x 10). two pan head screws (M5 x 10).
(17)

| Doctor Table Arm Cover

Fix the doctor table arm cover to the doctor table Move the doctor table arm to twelve o'clock.
arm with two pan head screws (M5 x 10). Pull up the doctor table to highest position.

18



(19)

\pﬁse Fixing Metal

Wirings and Tubings
from Doctor Table

Fix the wirings and tubings of the doctor table to Fix the hose cover to the hose fixing metal with
the hose fixing metal with cable tie. truss screw (M4 x 12 white).

(26)

Main Link
Cover

Remove the flange under cover. Remove the main link cover by removing the two
screws (left and right side).

(31) (32)

Pan Head Screw
M5 x 10

AN

T\
/‘/\\v”"’/“” \\g

5

Pass the foot controller hose and foot switch cable Fix the foot controller hose and foot switch cable
through under the chair main switch. with clamp (A) and cable tie (B).

19



| Flat Washer M10x 22 x 1.6

| Spring Washer M10

[CapBoltMioOx50  |——]

Fix the light mount bracket to under the seat

flange by six cap bolts (M10 x 50) with spring

washers and flat washers.

Pcb. Module Plate
(Assistant pcb. & dental
light control pcb.)

.
—————— e ——

Fix the pcb module plate to under the seat flange
with three cap bolts (M10 x 15).

Cable from
pcb.module

Pass the cable from pcb module and light cable
through the right side of the chair link.

20

[Light Mount Bracket Cover |

Fix the light mount bracket cover to the light
mount bracket with two cap bolts (M10 x 15).

(36)

Fix the light cable to seat flange by clamp with
pan head screw (M5 x 10).
* Fix the light cable after installing the dental light.

(38)

Fix the cables to the sub link with cable ties (two
positions).



(31)

Main Link
Cover

Fix the flange under cover with two set screw
(M5) and two truss screw (M5 white).

Fix the main link cover with two truss screws (M4
x 15 white).

(33) (34)

[ Pump Cover |

Fix the base side cover (left and right) to the base Fix the pump cover with two truss screws (M5 x
plate with pan head screws (M5 x 10) 12 white).

21



5-3. Installation Instructions for Cuspidor Package

(1)

Carton Box

Pallet

Remove all the staples fixing the carton box to

Remove the pump cover.
the pallet and remove the carton.

(3)

Remove wood screws from the base.

Remove the base section from the pallet and place
it at the planned location.

Before lift the chair by upper structure, remove
the carriage bolt and support plate from the chair.

(6)

NOESY
AN

Fix the junction box to the chair base plate with
M5 x 10 (2pcs.) screws

Fix the base on the floor with M6 x 50 (6 pcs)
coach bolts.

*Chair must be fixed to the floor with bolts to
prevent from falling down when installing the unit.

22



(7)

Power Supply

Connect the power supply line from floor to
terminal block L, N and earth in the junction box.

Then temporary connect the chair power cable to Remove the red tagged oil plug from the oil
the terminal block L and N as shown on the above IESErvoir.
figure.

(9) (10)

Base cover

| Chair Main Switch |

Turn on the chair main switch. Lift up the Fix the base cover to the base plate with two pan
upper structure by the foot switch to the highest head screws (M5 x 10).
position.

(9)

I

Packing Metal
Plate

Retainer Plate

Set the guide hole of the assistant arm shaft to
the roll pin of the cuspidor swing arm. Fix the
cuspidor portion to the cuspidor swing arm with
three cap bolts (M6 x 25).

Remove the retainer plate from bottom of the
assistant arm shaft and hold it. Remove the
cuspidor portion from the packing metal plate.

23



(14)

[ M5>§et Scrbv//wyj/
==

Remove the two set screws and two truss screws
from the flange under cover.

(16)

Main Link
Cover

Remove the main link cover by removing the two
screws (left and right side).

(17) (18)

Wirings and tubings
from the cuspidor

Drain hose and

1/ vacuum hose
o/ T

Pass the drain hose and vacuum hose through left The drain hose and vacuum hose through along

side of link and the wirings and tubings through between left side of the main link and sub link.
right side of link of the chair.

24



Fix the one of the hose (inside hose) to the sub
link with the cable tie.

(21)

"‘I’DE/

|Chair main switch

>

|
|Foot switch cable|

|Foot controller hose

Pass the foot controller hose and foot switch cable
through under the chair main switch.

(20)

|Sems screw M6 x 8 (6pcs.) [

Cuspidor swing
arm cover A

| Flat Washer M10x 22 x 1.6

| Spring Washer M10

1

Fix the light mount bracket to under the seat
flange by six cap bolts (M10 x 50) with spring
washers and flat washers.

[ Cap Bolt M10 x 50

Cuspidor swing
arm cover B

Fix the cuspidor swing arm cover A and B to the
cuspidor swing arm with sems screws (M6 x 8).

(22)

Pan Head Screw
M5 x 10

m‘IAg«;i' )
ST

—/

Fix the foot controller hose and foot switch cable
with clamp (A) and cable tie (B).

[Light Mount Bracket Cover |

Fix the light mount bracket cover to the light
mount bracket with two cap bolts (M10 x 15).



(25) (26)

Cuspidor tubings|

Cuspidor wirings |

Fix the light cable to seat flange by clamp with
pan head screw (M5 x 10). Pass the cuspidor tubings, cuspidor wirings and
* Fix the light cable after installing the dental light. light cable through the right side of the chair link.

(38)

Main Link
Cover

Fix the cuspidor tubings, wirings and light cable Fix the main link cover with two truss screws (M4
to the sub link with cable ties (2pcs.). X 15 white).

(40)

Move the cuspidor portion to twelve o'clock and Fix the flange under cover with two set screw

insert the flange under cover. (M5) and two truss screw (M5 white).

26



(42)

(41)

[ Pump Cover |

| Base side cover L & R |

Fix the pump cover with two truss screws (M5 x

12 white).

Fix the base side cover (left and right) to the base

plate with pan head screws (M5 x 10)

27



6. Drain Hose and Vacuum Hose Connection B
Utility Box Frame

(1) Run the drain hose and vacuum hose through
and under utility section frame.

(2) Cut the drain hose and vacuum hoses at
suitable length and connect them to each
elbow with plastic glue.(Pipe solvent)

(3) Insert the drain hose elbow and vacuum hose
elbow into each pipe.

Vacuum Elbow /~————" Drain Hose
Note : T.h.e Drain pipe shoulq be sealed with Vacuum Hose Drain Elbow
silicone sealant or taping.
Drain Hose Vacuum Elbow

Drain Elbow Vacuum Hose

\ 4 \ 4

Drain Pipe Vacuum Pipe
7. Water and Air Supply Line Connection Water Stop Valve
(1) Bend each stainless flexible pipe to a suitable | _ I
. § Chair Base Plate |
angle for connection. ‘ — y
l ﬁ . E( ’Water Supply
' : Line C t
(2) Connect the water supply line to the water \ — e JZ ’ ne onnediar

stop valve with the stainless flexible pipe and

the seals. %@u}m '_.'i.‘.’ﬁ}.‘.‘}% Packing
Note : Pass through and connect the water '
stainless flexible pipe to the water stop /
valve under the vacuum elbow ~
Air Supply Line
nnector ;
(3) Connect the air supply line to the air stop connecto C;\?‘:Op Packing ggsienless Flexible
valve with the stainless flexible pipe and the
seals.

28



8. Tubings connection

8-1. Tubings connection for Standard Package

Main water master valve

From the Dr Table
Blue ¢4

Blue ¢4
Cupfiller
Pressure Gauge

Blue ¢4
Bowl Flush

Main air master valve

From the Dr Table
Brown ¢2 Yellow ¢4

Yellow ¢4

From the Foot controller
/7 —Yellow ¢4

Pressure Gauge

From the Cuspidor | |

Air switch

Foot controller

For Main Switch

Orange ¢2
Clear ¢4
For Vacuum

For Assistant Pilot

Red p4 ——
Yellow ¢2 ——

o
caL B

—— Red ¢4
— Yellow ¢2

29




8-2. Tubings connection for Doctor Package

Main water master valve

From the Dr Table

Pressure Gauge

Main air master valve

From the Dr Table

Brown ¢2 From the Dr Table
Yellow ¢4
‘ From the Foot controller

Yellow ¢4

Pressure Gauge

/
r
f}
[o \ )
,/"\a [‘ ~—=x
q O = IFo
A \
0
‘\:§‘ @ .
oll
o

[SISESESRIN

Air switch

Foot controller

For Main Switch
Orange ¢2

\

Red 94 —— e
Yellow ¢2 —

—— Red ¢4
— Yellow ¢2

30




8-3. Tubings connection for Cuspidor Package

Main water master valve

Blue ¢4
Cupfiller

Pressure Gauge

Blue ¢4
Bowl Flush

Main air master valve

From the Cuspidor
Brown ¢2

From the Cuspidor
Yellow ¢4

Pressure Gauge

Air switch

For Main Switch
Orange ¢2

e
Clear ¢4
For Vacuum

Orange ¢2 Operating
For Assistant Pilot

31




9. Electric wires connection

9-1. Electric wires connection for Standard Package and Doctor Package

Earth
=]
Hla
T 5 \ 27T N
o
o ° s
From doctor table \\ % =2
ﬁ: ™ \ do o2 »
*From cuspidor @\
*From assistant pcb. —
module L - 6 j
o V< o o
. . ° T‘
Vacuum Operating Wire o = 9
~ 9|
Gray [T [ 1 / g
Pink H Q
Yellow || ©)Z
Yellow 0 O
Vacuum Operating
Wire
Terminal Block Connectors /
’ (?,‘g,’;dgﬁ’s;gg':;‘ge —cy Doctor Table
* Doctor Package 2P ]

Chair Power Cable

L234N67891011D

L]

(from Assistant pcb.
Module)

3p
4p

5P
Foot Controller

w

Junction Box

8P
Junction Box

4p
% 6 Way syringe (Option)
Junction Box

2P

Doctor Table

= Chair

Doctor Table

* Standard Package (from Cuspidor)

* Doctor Package (from Assistant
pcb.Module)

Doctor Table

% Combined foot switch <Manual> on foot controller (Option)

Foot Controller
| -

Chair

=y

32




9-2. Electric wires connection for Cuspidor Package

Earth

o
91011@30
©-

\ From Cuspidor

\
Y B
N
FI \NJJ [V N |
_Lt 4 e
3
do ool
D
% 1 NS = g]
° (ol

T
BB
E

(SHSISXS)

Terminal Block / Connectors

Cuspidor
Chair Power Cable

g
[Tl [Tl TTTT]
L234N67891011D
[EEREEERNENE

Junction Box

Junction Box

Cuspidor

33

% Do not connect




10. Installation of Dental Light (720PAS, 820PAS, 920PAS)

(1) Fix the light balance arm to light pole
Pass the light cable through the light pole and insert the light spigot into the light pole and fix it with two
button screws (M6-8).

E le : 920PAS dental light
(Example ental light) 5 'E<«———(M6 x 8 button screw )

Light pole (Upper)

Light cable

Dental light head

(2) Insert the light pole into the swing arm
Pass the light cable through light pole to swing arm bottom. Insert the light pole into the swing arm.

)

Light pole (Upper)

X Wipe off the oll

Swing arm

34



(3) Wiring Connection for 720PAS

2P 2P
. - From
1. Black O
From Unit 2Red ||| Dental Light
AGP 1. Red 6P
J’ 2. Yellow
i 3. Orange
-| 4. Purple
. Blue
~ g Green
e
A CAUTION

* Securely insert a connector.
* Make sure pins are firmly inserted.
* When you remove a connector, instead of pulling wire, pull a connector by holding connector

housing.

35



(4) Wiring Connection for IO5000TA (820PAS)

2P 2P
. 1. Black j - From
From Unit 2 Brown Dental Light
1. Red 6P
2\ 2. Yellow
J> 3. Orange
[l 4. Purple
I 5. Blue
=4 6. Green
s
A CAUTION

* Securely insert a connector.
* Make sure pins are firmly inserted.
* When you remove a connector, instead of pulling wire, pull a connector by holding connector

housing.

36



(5) Wiring Connection for 920PAS

8P 1.Rred SP

From Unit 2 Orange P[
] o From
L orupe | | Dental Light
7. Gray
8. N/A
ip 1. Black 4P
—— {3 e
=7 4. Brown/White
p
ACAUTION

* Securely insert a connector.
* Make sure pins are firmly inserted.
* When you remove a connector, instead of pulling wire, pull a connector by holding connector

housing.

37



(6) Set the Lower Volume Limit of 920 Dental Light (920 Dental Light Only)

Intensity Contro
Volume

Low

e
1

end. (turn counter clockwise)

SwWi1 SW2
O l:l ﬁ JJJJJ O
LED2

]

[ ]

o°l | /O
]

2 g
] ]
o[ JIME o

LED Light Control PCB

PCB. Yellow LED2 brinks.

PCB. Yellow LED2 turns off.

(7) Check Operation of the Dental Light (720PAS, 820PAS, 920PAS)

1. Turn light intensity control volume to its lowest

) 2. Push SW1 (CHECK) on a LED Light Control

3. Push SW2 (ON-OFF) on a LED Light Control

the Light

» Make sure that no abnormal noise occurs when the product is operated.

. hod Method of
Item Inspection metho confirmation
* Change the mode of select switch, make sure working properly.
Sensor/Manual ¢ Confirm the direction of the select switch label and function of the switch, it must Visual check
Select Switch be coinciding with each other. Switch labels and switch must be coinciding with
each other.
Light ON/OFF . Cm_lﬁrms the light turn ON and OFF from the touchless switch and membrane Operation Check
switch.
* Confirms the light ON and OFF when shake hand within approximately 65mm
from the touchless switch. Operation Check
* 85mm for 720PAS light.
Touchless Sensor
* Confirms switching the composite mode when hold hand within approximately
65mm from the touchless switch for 2 seconds. Operation Check
*85mm for 720PAS light.
Movement of . i iti
Make sure the light head stops and hold any positions. Operation Check

38




11. Installation of Backrest and Seat

e N\

Back S © Plat Fixing the Backrest
I
ack Support Fate (1) Fix the back support plate to the back support
M8 x 25 Cap Bolt by 4 x M8 cap bolts and spring washers. (Fig.1)

Spring Washer

Back Support

Fig.1 Fixing Back Support Plate

J

Backrest Cushion (2) Fix the backrest cushion to the back support plate by
M5 x25 Serew 7§ ‘ 4 x M5 screws. (Fig.2)
‘ N Ny

Back Support Plate
Fig.2 Fixing Backrest Cushion

J

e A

Attach Headrest (3) Attach the backrest cover to the backrest cushion.

Backrest Cover Insert upper two hooks of backrest cover into the
Fixing Hole

upper fixing holes of the backrest.

Keep pressing the backrest against backrest, slide
down the backrest cover so that lower two hooks
catch the lower fixing holes. (Fig.3)

Backrest Cover (4) Attach the headrest. (Fig.3)
Fixing Hook

Backrest Cover
Fig.3 Fixing Backrest Cover and Headrest

Seat Fixing Plate Seat (5) Fix the seat to the base section. Hook the seat hooks

to the seat fixing plate on the chair base and screw
the seat to the seat frame with 2 x M6 screws and
flat washers. (Fig.4)

(6) Fix the armrest to the armrest bracket with M6 screw,
flat washer and spring. (Fig.5)

Armrest
Bracket

Fig.5 Fixing Armrest

39



12. Adjustment

7

Air Stop Valve

| \ Base Plate
8

Main Air Main Water
Regulator ~ Water Stop Regulator
Valve
Pull up Pull up
Pull down Pull down

Increase

Decrease
Increase Decrease

Main Air Regulator Main Water Regulator

M5X 10 Screw

Handpiece Pressure
Gauge

Drive Air
Screw

%@D@@\

Q0020003
@@@@g@/@@

© © © ©

HP1 HP2 HP3 HP4

\
Coolant Air Screw

Handpiece Holder

66666

Syringe HP1
Holder

HP2 HP3 HP4
(Option)

40

Unit Section Adjustment

(1) Water and Air Stop Valves
Open the water stop valve and the air stop valve in
the utility section. Turn on the master switch and
check that water and air are not leaking.

(2) Main Air Pressure
The main air pressure has been adjusted in the
factory. Confirm that the main air pressure is
at 0.5-0.55Mpa (5.0 - 5.5 kg/cm® ) by the main air
pressure gauge. The main air pressure can be
regulated by the main air regulator in the utility
section.

(3) Main Water Pressure
The main water pressure has been adjusted in
the factory. Confirm the main water pressure is at
0.2Mpa (2.0 kg/cm® ) by the main water

pressure gauge. The main water pressure can be
regulated by the main water regulator in the utility
section.

Handpiece Adjustment

(1) Removing Doctor Table Top
Loosen and remove M5 x 10 screws (4 pcs.) from
the doctor table bottom and remove the doctor table
top.

(2) Handpiece Drive Air Adjustment
Adjustment of each handpiece drive air can be
made by the screw on the auto select valve.
It is important to set the drive air pressure in
according with the handpiece manufacture’s
recommendation.
Drive air pressure is indicated on the handpiece
pressure gauge located on the rear side of table.

(3) Setting The Optimum Condition
Turn the appropriate drive air screw fully clockwise,
then depress the drive air pedal on the foot control
fully (maximum foot pressure) and turn the screw
counterclockwise slowly. Stop turning the screw
immediately when the handpiece pressure gauge
shows the desired drive air pressure.



(4) Handpiece Coolant Air Adjustment
Handpiece coolant air adjustment screws are provided for individual adjustment of handpiece coolant air.
Turning a handpiece coolant air adjustment screw counterclockwise increases flow volume and turning
clockwise decreases.

Note : Do not loosen the adjustment screw excessively, it will make air leaking.

f ) HANDPIECE HOLDER ADJUSTMENT
Holder Support Arm Cover Angle and Height Adjustment
A. Remove the holder support arm cover and

Adjustment Screw loosen the adjustment screw with a hex L
wrench. (Remove the plug located on the
undeside of the holder support arm with a
fingernail. The cover can be detached by
removing the screw.)

Adjustment Screw

B. Set the holder at the client's favorite position and
(Rotation)

fix by tightening the screw.
Be careful not to tighten the screw too much.

Chair Section Adjustment
(1) Speed Adjustment
Seat lowering speed and backrest reclining speed can be adjusted by the speed control knob on the
solenoid valve block. The solenoid valve numbers and functions are shown in drawing below.
A. Remove the pump cover.
The solenoid valve block is located on the left side at the front of the chair base.
Each speed control knob is located on the rear side of the solenoid valve block.
B. Loosen the lock nut for the speed control knob.
C. Turning the speed control knob clockwise to decrease the speed and turning counterclockwise
to increases the speed.
D. After adjustment, tighten the lock nut and reattach the pump cover.

|/

( /A\CAUTION

The chair movement will be locked if the speed is reduced excessively.

Oil may leak from the speed control knob if the speed is increased excessively.

Solenoid Valve Functions
SV1 : Seat Lifting
SV2 : Backrest Raising

L Lock Nut

Backrest Reclining
Speed Control Knob

SV3 : Seat Lowering

SV4 : Backrest Reclining Seat Lowering

Speed Control Knob

Solenoid Valve Numbers and Functions Speed Control Knobs on

Solenoid Valve Block

41



13. Chair Hydraulic Diagram

I\ -
— '
A Backrest Seat Elevation
Cylinder Cylinder
Accumulator
B ’ " ) - oil
Reservoir
———1 H do| : O H
< < — Y
= = =
1 Sv4 SvV2 SvV3 Sv1
A 1
. ) . I A
Solenoid Valve Block
Motor Pump
: Filter
: Check Valve

: Flow Adjustable
Solenoid Valve

: Solenoid Valve

Ik ¥k © ©

42



14. Unit Flow Diagram

14-1. Cuspidor Unit and Junction Box Flow Diagram (Water / Air) for Standard Package

- """/ "7/ 7/ 7/ 07/ 7/ 7/ /== T
19MOd 10}  wnnoeA 1o}
4 _ ureig) (wnnoep ) _ YOUMS Iy YOUMS a1y
AN
_”zl_lluv |_ ASPEREN r _
BA[eA [01jUO) MO|4 : ||%| aAjeA uleig | | | BAe\ Jo1sep A1y
AAlBA HOBYD : —O)— [T 1 — 1 !
(foot) — 7 !
J8114 Jorep OAleA ” ”
19)sep Jaje
] IS s2iem |
3 |
[ sellonuogiood | _ Mml_ | ”
— |
" ” W (fog) sem1d 1Y hojeynbay a1y "
anjep 10je|nbay |
doig L&_m>> 1918\ _| !
|
L | 1
T | 1 " !
_ W _ _ _
S i . ZIG
— — , abnen abnep
moieA (® pot O i o 1ewno ainssald IV aunssaid Jo1EM
onig () O —} _ 7 sdinies iy
MOJIoA xog Auji
R Cere _ — | I w0 8 fumn |
“ [ 291AI9g J91e M
a|qe] 10}00(Q O !
Igel 10100Qq oL I R = I_ | 191INO 891AIBS Joje M
- ] R - - T [H 1404 |043u0) Mol4
\\MHHHHHHHHHW,/,
\NHHHI
\\ /j ” ”
| a ||
| i _
| _ _ aAleA Yo9YD ” ”
ajqersnl|
plojiuepy F_n HB.MN 10)99]109 ” ”
91\ O K Jo plos ]
v [
| HX3 { ” ”
plojiuepy !
! 1 ] | I
| _H_ 1 1 | [
J L 1 ] [
_ [
o> | -
i Jaje\ 1o} Ay 1o} ‘_BES 10} T
| - |013u0) moj4 J9)e\ 10} |013u0) moj4 |043u0) Moi4 Ao N)oAleA [ ((O°'N)enleA
| [011U0D MO]4 1oid 010 Ll yond osomy
- [}
7 so|iydng X
10} BA[RA plOud|OoS ysni4 imog uoonids £ aoa1dpue
epe) obunk \dpueH
l_ 10} dAJBA ploudjos rJ. (Reme) nis 10103[3 eales
| Ao1edH 1¢1em _ ajzzoN
- R I R R :m:_u_ iMog aosaidpueH
N wnnoep
8|zzoN
J9ydnd

43



14-2. Doctor Table Flow Diagram (Water / Air) for Standard Package

aAjep [04ju0) moj4 — |WT (MOJIBA)
BAIBANOYD 1 —OO— d8)14 sulju|
- &g
| 1 youms e
| Ksges neys (o)
(1ee10) Keids 10y
2 @AeA plousjos
wiopr-1
© mojeA
AAjeA Yoeg |ind @ poy
AAJeA 199]9S oIy
| ] Q @ enig
| e [ . juop-1 plojiuepy iy
et 9 L IR cSM—— 1 ® mojieA
ainssaid d/H ] @ Q ] (@ 9bueio
g g S ® umoig
Jopidsns of
: (inoysnid sarem)
| AKeids 1oy anje plouajog
e
@ 1/ Hxa
| — —| ]][05U09
abupg e 9
! A1y 10]id 10}
7 9AjeA plousjog
_ L]
1 1 A1y 10]id 10}
| | € 3Ne/\ PIOUB|0S
|
| L]
A1y 10]1d 1o}
¢ 9Ae/ plousjos
D (ebueiQ)
| A1y 10]id 10}
| 9AjeA plousjog
| ~_ 2 7 ojey J1y
aAjep [03u0) anfep [01u0D YoUMS ulepy
Jo1ep Aeads Moy abuLIAs
1SIIN 11O a|gel 10100
dH 10101y 001 dHaulqnLIly  dHa8ulqinLily  Jsjeds oBuifg Aeph o

LLERLTRI

44



14-3. Junction Box Flow Diagram (Water / Air) for Doctor Package

aAJEA [023U0D MOJd
anjeA Yo9YD

o
_|O|

19]]043u0) 1004

moizA Q)

pey (G

_

‘ﬂ
__|_||u. _
aAep uleiq
—
(oot)
J18)1d Jorem
212
|
|
w>_m> Joje|nbay
dois ._o-w>> oM

@9Mod 10}
YoUMS JIy

anep
Jo1sey Jo1em

=

—

AA[eA Ja1se|y A1y ﬂ
1

aAeA (og) Ja1114 21y
dois 2y

L]
]

ioje|nbay a1y

|

anig @

abueio (2) moieA®)

umoig (L.

a|qeL J0100Q oL

eo
aunssaid Iy

IGIG
abn

abnen
ainssoid JoleMm

xog Aumnn

45



14-4. Doctor Table Flow Diagram (Water / Air) for Doctor Package

anepjouog Mol © — —FE— (noteA) 1914 auluj
BAleA MO9YD : |0| - N
<ang
[(S2))
I yaumsg
Koges neyg (Reag)
(18310) Keads Joy
¢ 9AJeA plousjos
wior-1
© mojeA
aAnjep Yoeg |Ind S 9
SAJeA 199)9S oiny — w Pod
¥ enig
e S i i op-1 plojiue Ay
D — MOoJ|3,
abneyn g ﬁ.a i /m.. - H_ @ IIPA
ainssaid d/H (@9bueio
2 2 o & ——] (D umoig
Xog uornounp oL
(inoysnj4 Jajem)
Keidg 1o} anjep plousjog
€1l _H_
oL @ | /' Ha
L — ]
A1y 10]id 10}
7 9AeA plousjog
_ |
1 1 A1y 10]1d 40}
1 1 € dAjeA plousjog
A1y 10]id 1o}
¢ 9A[eA plousjos
D (ebuelQ)
A1y 10]id 10}
| @AjeA plousjog
\ / Jojey A1y
SA[E/ [01]UOD
191ep Aeads N,A_“b _wM‘__.-_HMW YouMs urepy
a|qel 10100
dH J0ION 001 dHaulqInLIly  dHaulqinLuly  Jejeds abuuhg fem 9
dH 1010 11y .

46



14-5. Cuspidor Unit and Junction Box Flow Diagram (Water / Air) for Cuspidor Package

" " " "7/ "7/ "7/ V7 07/ 07/ 07/ 07/ 0 == T
A[BA [04JU0) MO : ||Nm| Jamod 10} wnnoep 10}
SMEANORYD | —O— + _ (reig) nnoeA ) _ youms aiy Youms A1y
aS
- T M _ aAJeN J9)Se i
AAJeA ulelq || | IeA N Y |
|1 ] — |
(foot) | | | I
Ja)14 Jarem SAleA ” ” (v )
1o)sey| 191
oM RN 1B | g
—— | |
|
! f— |1
! ” ” anjep (dog) 4814 21y 1einbay A1y "
0>T> Joje|nbay | ,noam‘__<
dois Jerem Ja1em | ”
,
| | _
[ 1
o _ _ __ _ _
- - N — ) (£
i e 7 s6nen sbnen
|| Uoums utep ainssaid IV aunssaid 491
||
D N || xog Aunn |
[ | || li 1enno
| ! , W 221AI9G JoleM
| : |
L __ | _ p— I_ | L 191INQ 29IAI3S ISl
r—— —— — — —— - = - - e [H ] 40} jo43u0) MO|4
— N
\\w \\\\\\\\\ )
\\WHHH/J 7 7
| v I i
| 72NN B
] _ aAfeA Y93YD : W W
PIoJuel || sigesnipy 10399]109 I I
J91e M\ M\lwr.lo moj4 pllos Il I
I [
HX3 i [
S | =
ay 1 1 _ I I
- L - _ I ” ”
Il
> ) ! - : -
! 1918\ 10} _I|.-|_“nH_ 1y Joy 191\ 10} T T+
| . l0u03 mol4 1918\ 10} |o1u0) Moj4 10u0) Moj4 (‘O°'N)enteA [* (O'N)oAIeA
| |01U0D MO 1oiid 01018 Ll 30114 0201y
- {m}
7 Jeliydng X
10} AR\ PIOUS|OS ysni4 |mog uoopids (Keme) obulihs aoaidpuey
10} SAJBA PIOUS|OS T ; 10303(3 eAlleS
J9)eaH JareM —
| s|1zzoN
—- -~ - -~ - N soatdpuol
81zzON
Hun Jopidsn) Ja|ydng

47



15. Electrical Diagram

15-1. Junction Box Section (115V)

(@) Jamod ApL ‘Abg 10} dull YuNIL

**0A60Vl] |

V/IN =
H T
abeyoed Jopidsn) MOI[OA/UBRID)
uoioes
8|geL .q : " (4a) aurt Jemod AVL ‘AbE
wioi4 : a7 [*Qr60v1]
abexyoed J0100Q i H..\.l I
1+ 9ding a|ding
Uonoas ' eng m anig
8|qel .a B pay 0 pay —~
woi4 [y preeig [/ Toeig [] []
6 H (oIS UO pejosuuoD) .
sbexoed piepueis o o Bumeintis wnnoon A0SZ / ¥€'94 osn4
5}iS UG PojoauLIo) ¥ youms iy
BuiresadO wnnoeA 10} 8UI Yuni|
**N4VOV)
v (Sv) demod ApL AvgdojeununAL
**JA60VI = _u_ulllﬂ%\r MOIoA
uonoes MOJ[A/UBBIY 0o N YTV MO|IOA
Jopidsny
wol4 uld uld
T Rerg Aei|
abeyoed Jopidsny QULCE | BIDH =5)
dgA R

SINPON 'd0d

JuBlSISSY
wo.4

abeyoed 10300

a

uoioesg
Jopidsny
wo.4

Ja)|y 8siou e [[ejsu]
Z031D-IIXW

Fozs) @
1

(a¥s uo pajosuuo))

aul| A|ddns-1emod

3

abeyoed piepuels

o
O
|||—Nm\r|n~on\oo|||

IS U0 pajoauu0) ¥

B (2 e
90219
sy osion | LNO

umoig v 3 MO||BA H

JouLiojsuel | o._._
|
|

z
[

SBULIM Jo)i4 8SION

** N6OVI

(Joj0w gX N 10} AjJuo) SUONOBUUOD JBYI} BSION

(AGLL) UONOBS JBULIOJSURL]

apis uid efew
SejeoIpUI JOP %0BIg

10}08UUOD A " TA
|0qWAS J10}08uUU0)

[seway] —

(xog-r) dwej abnen Ms v einoa MOJIOA/USBID **6A009)
**3N — ® eomng|
[**3n0091] _m_lw_uhm SBUEI L NENTTYY
s
_ M”“M Lo[or] [eBueig A7 ADOL oelg
PoH d[6] [Hd vg AT MoToR
] E_pog A7Z
oelg
o d[g[ [edind NOZL Aeiny
(Sv) 8ur] Jomod AvL * AVZ [z] [z] BT e (e] V710"
**HA60VI A0SE / VE'Dd 88Nl H SMOJ|O} SE BULIM 995 ¥
1
B BT _
|
[N] on8 _ _
| |
L ! ! i
UMOJ: e Y
[€] s ALE] (A1uo J010W ZXIN) 9100 a9} 8y}
I} 8SI0U 8y} Jasu| MQU\_;”AW—%« wnwxm
umoig umoig :>>9_m_.)1 umoig E umoig wm%_—%nw M«m:www
N0SZ /V0Ld 8snd .
[ o ] (uosmeN §50vdS 10} AIUO)
9100 8)11194 E |[ejsu|
**4Z€09L **V1209)

an|g

MS Ay 8|1qnog

anig
YONMS JIY/ JOMOd UIBJ 40} BUIT uniL

**dA60V)

300|g [eulwia]

48



15-2. Junction Box Section (220V, 230V, 240V)

V/IN
abeyoed Jopidsn)

uonoes
9|qel .a

wou4
ebexyoed 10100Q

uonoas
8|qel 1a

woi4
obexoed piepuels

uonoasg
Jopidsn)
woi4

abeyoed topidsn)

8INPON '90d
JuBISISSY
woi4

abeyoed 10100Qq

uonoss
Jopidsn)
woi4

abeyoed piepuels

(4@) 19mod ApL ‘Ab 10 Sl YuniL

18yl 8siou e |jejsu|
Z2031D-IIXW

**¥DA60VL |
T 2zl |[[@] @ e My o
MOJ|BA/UBBID) 902LgW
NIf ey asion [LNO !
w (¢ l m|.|_
(4q) aury Jemod ApL ‘Ave | _@ O umo.g MOJIBA H \
n_|N1_|> **QA60V) sBuLIM Jal|id 8SION JouuoisusL oL |
).
aidind 7 aiding ** NGOV |
anig 3 on|g N | .
poy w poy — (1010w gXA 0} Aluo) suoROBUUOD Il BSION
[ Feem[theme[L] ™
o Barmag o OS2 / V94 8sng
3}I$ UG PAjoBULO) ¥
BuneIado WNIEA 10 St ReID:A0VZ / MOIPATNOSE / YORIGAOZE
il o] A\ 10} BUIT Juni (a1s uo pajosuu0)) -abeyjon Ajddns-1emod
**NJVOV| aul| Aiddns-1amog ay} 0} Buipioooe saum sy} abuey)
V (Sv) Jemod Ay | ‘Ape 404 oull yuniL |..|..|_
**3A60V1 = woront T A TN
T " 0oy |
MOIIPAIESIO MOISAY T o o T 1-RleA MOlIeA = (AOV2) uonoss Jawuojsuel] [**Ix000L
Auld quid Nuld
o LoD e = nv\ol|_ (A0E) uonoss JewniojsuelL [**D00DL
dg8A (A0gZ) uoNoaS Jouniojsuel] [ **EX00D)
=] MS 1l 8|gnog
3 (xog-r) durej ebneg S v el MO||oA/UBETS %CL0-S1d
i L il **3N00OL 3iding
T W eding|
e o Wowng| [P0 vy RO Sium
I . [
T [\ Fen o5 abueig A7} AOZZ oela
0 @ anjg
aidind aidind E— ) R Y NI g SETTo— — — [
EEINIEDR [ EI Py A7Z
e m«% - e _M_|V_%_m_ a[dmnd AO7Z Reis T T T [T ]
[z — oeElz] (sv) eur Jemod AvL " AvZ [e] . 2] e
**HA60V| A0SZ/vE'9d ssnd H SMOJ|O} SE DULIM 993 ¥
5}i5 U6 PajoslUo) X F-- =3
[o] o8 [ |
|
] |
| |
[ | |
E:;Qm | |
(Ajuo 1010w ZXIN) 8100 8)I8) 8y}
Ja)iy @siou ey pesu| punoJe 85uo
SaJIM By} win|
apis uid ejew umoig umolg  umolg .)V:\sem E umolg BE6LOYHS Y03
se)eoipul Jop yoe|g N0SZ /WS4 98N 9100 a)llIe4
(uonmaN S50¥dS 10} AluO)
J0108UU0D A T IA 2100 a)1Ia4 € |[BISU|
JoquwiAg 10108UU0D **4ZE0DL *%V120D)
[sxieway] — anig onig 320|g |eulwlis]

MS 1y 8|gnoqg

**dA60VL

YONMS JI JOMOd UIBIA 0} SUIT SuniL

49



(9/4)youms 1y 1IN

[Foaw]

15-3. Doctor Table Section for Standard Package and Doctor Package

BHS UO pajosuuog i

94+(sy~a)aur] uoREOIUNWIO) eeS FFTAGOVL
, du odAL 35|  [uosiood]
S
Hoelg vm
SUM x| [U5e7D Tein Reids 22 ]
Reig \0J[BA [MOJIOA
~ 3iding. BUEI0 BBUEIQ
[ MS SUEIqUISIY 10100 wveyeava | Rl o ] L]
T
ASSV Aeidsiq [**€0va3] MS SUBIGIBN 4 10} g BUIT HuniL RLE] _vmh Bl E
[%*ZZLONV.
3 i
] SoeIg
NJS-d7i
SHUM
DGR DOXTNEXZX i [feD eINPOW'8dd
1i]
(1w 10) w5 Rioges Joj ury sl [z]ierend K o
**HAGOY|
=|_[ol5[S). |2 amon SJueeis
RS AHE e (01921 40) M Alajes 10} ourt yuniL
FIEEEISEIBIEIZ > 2 [** AGOVY
TXIDEVENL EEXIXEDD)  @UX6XeX @ 4
<<ssss=<g2 SOU0SS OzzssS5333
$555555¢2¢2 99999Y 2533333333 MM 2SI ugpen P 1oty
BRTERER gggggs SEIRREEES 20| e sun s wesssy
N 2 EE2200 R avn ZNzES-az-Tl (ud 2 14) [ JAGOVL|
s )
W an-22E ZN3ES-dol-1 o8 TRORES
0 s 0zNd £l e
ZNIES-dZ-T ZNZes-de- Aeids ey
) IN) LLTHO 7|
avn \ []
O IN3ES-d9- awnjop 3 B|ding B|ding| Biding
Dns buceoz.oon v 1% INIES-IE-N  wosood (L omig (**,0L001) e one
- ZN3ES-dr-1 o oo e g] | 80d mg vans L L]
s Bu1000 | 0w 7ZND (mondop) _oooooo . _W—ﬂ [ PreE 3
uoposswayaal + 0 [ ||| ||| @ e
® e ZN3ES-dE- Z 1199s ully 1a [<*DAG0VL]
o vl 09VM(Ke19)107-9¢2 8END an NI 0 (1g)ea1n08 samog (10)921n0g Iomod
O) (moin opiS) "1. i . AvKAVE 10 aurTtuniy APL'AVZ 104 U] Huniy
(9 09VM(Ae19) L0v-987 LENO . ir- ur Jemod g9d alqeL \a = - 9460V uonoss xog-f
wv 10]08UU02 YX (©OVM) [**90LANV| -
of 0OVM(Ae19) 101982 9ENO 94-9E7 ¥AMOd w fordang
%) 62N3 e 32U Jomod 80d 91991 0 [wgoraNY]
k1 ODVM(AeID)L0P-9EZ L2N: ’ [(x*SoLanV]
0 o . 5 uoNoag 9|qeL Iq
ay e Siam 1
. (mon opig) ZN3ES-dv= 9 T <|_. e EE 00
L ssinoy s SZND oM m era ] d
. 109UU0O 7| o [e7] AN—
2 140NO sssuzm%zuw 1 [**Z0LONY +
0 Jequinu ulg - Keidg 10} aA[EA pIoUB|0S [Ceeeriaor ]
. oNFES-dz-1 o % T
IND
B, pocsa (woros zozs 0] ans 27 ¥ T
(uado [ewou) LEND ?7 AsraH e ~
Nwmwsss_i (uid Joduwin) PR “ Pou + =7
5 ZN3ES-d?-Tl : : (L] ASEdHzpIocIa |+|\/\|_mm1 woua| ==
g peods oy €2N) (A2) ueuno Buikidde usym) | mapA6a3 1| 7¢ INFES-AT oy O ﬂu_m = ==
(© 100 305 (AG walno Buikdde usym) | weerm)ya3|  7¢ N w Py TNV M KR = oy
K ASLdH e onum; win
m 3400 00N (12ND aX.L [eues) (ebrei0)ea3 | 74 Ve [8] F —aH Lativo)
dwej) abney uie|
wmw (6LNO aXL [eues) (ebrei0)za3 | 7 10I1d 10} anjep prousios [**8OLONY] §omw8<_2
ZN3ES-de-
(© UND (6NO aX.L [euas)|e6e0)la3 1| 7 NV ) Gq paumbuEio 0
(2) oIMS Spow o o A @) L
0 (yom pow) IMS == avn A0 ©) 9,
an3es-de-1 O oq e g) Lavuvna)
(@ avduo e 2HE) G pagmes "7 "80d J0sueg
oy onn bossios Nzwmuw.m«... (#%ZZSIOV) EdH(O )G peia/Ee E
'gJd [oauod un " m 100 PoG/RERD : Eo) T
100 WoeIg/ReID
Ws_sm 440NO  ZNIES-dZ- Assy sapioH [¥*Z0VAIS J3PIOH 9981d
LEND avn (uondo) odAy aoeid] [ £7000-9 |
ZN3ES-dz- Exm T EE
W RIS I0]  ZN3ES-dZ- ZN3ES-dy-1 @avn v
oBejoA pUBWLOD YN 6ND IN3eS-dz-I ZaH (dINY)10198UUO0D) [BSIBAUM IUIA - - - W
(uid vie#) D(Dm__u 10}08UUO;
oana d a- @ O nX:
gz INFES-dZ- | US| ZNzeg-gz- gz INFES-dLN ZN3eS-dz- EeH
Wnﬁm . INJES-dZ- N (ud 2 1) o szomzm& al aZNd EEND @) _osmcm_oo IA--
N N:Honm“_k E enxa dH BiewEy inding [euss PRYL0S eRoH dH HSV 4 «zwmm.m_u«wn yan @ Joquikg J0j0euu0)
(0] [@0) D [0 @0 __OEDERE o Y [sewoy]

50



15-4. Cuspidor Section for Standard Package

(SSV)20.n0s 1amod ApH°AbE 10} ¥ dulT juniL

**JA60VL

SISSeyo Jopidsnd 0} }08UL0D)

.

uolj3es

X0g-r wol4

uolaag
X0g- wol4

T A A aon
opis uid sjew

sajeolpul 10p Xoe|g
MO|[9A/U33ID 1S 0L
MOIIOA LSV oL 10J08ULOY) VX - - - ¥X
uopdo 10}98ULOY X - - - INX
10}08UU0D TA- - - TA
oquiAg 10}08UUO!
(SSV)921n0S JamMOd AYL'APZ 404 8 BUIT yuniL |0QUIAS 1O 0
*%JA60VL [sspeway] —
2o o |2
_m 5 2 |2
Uepi Buno) (G0) EETD d i
- ZNIES-dz- ¥IMOd
QI0H-¥ND S uamod m M w m m N__ m szmw“um“._.__ [ az,ﬂm_.h_e% %1000, ﬁn_ n__ n__
(ssv)eun (80d ssv)eurt LyL-9€2 onsqut (ssv) due|g ebnen (= =1 [=]
uopedIUNWWoY uolesUNWWOY 146 Bun0 11 [UBIS) ZpZEE -z N hEY] ﬂ _ _
[eLaS 40} BUIT Juniy [e11ag J0j aur yuniL ¥nNJ-9IS WND
ZNIES-diz-Tl 007 fioges rewo)
**JAG60V1 **gA60V) i wondon ..m”M””” J-SVX-9L08 w.éa-mu W (907 s m
dOLWX " 2 6IND
o T S £ uonoag Josuasg Jajydny
-dE-Tl  Josuss TINI(Z
ZNIES-dy-TI (mon opiS) _:. A o **GZ0091L
oL =0 o 100 3 :
10}08UU0D X (weiBoid) usni4 [ m J19]11ydng Josuag:uondo
oo 777 ; 5
e —— BN . s a1 s m
el SV o (5490099 € Z | : 0
19 0) Ms hiojeg V-ASVX-B08 H paads uolEOUNWWOD L
8LND (won opis) e 779 !
e L
i {ojosuoo I A (1ny st dno Evzwsm 9031 K~ BA[EA PIOUBIOS 10} BUIT YunIL n[eA plousios g9
i Joquinu uig — END aXL [eties)abuei0 sa3T —d— MS dnd 9 dYVX o
S B S—— WOIERR L1149 | yyx-gz0a . (PN 0L Ieues)a0ei0 7031 “X000 V09 siydng
—— %] ; uei0 Mms fiojes V-LIND (ZNO XL [euss)ebuei0 a3 IIIé INIES-d9-T  AS dMd & \/\|_ () 10} BAJE PIOUBIOS
' (dno pajosyep uaym)usein za3 IKI\\ 6NJ a F = I
! (1emod urew Buifidde usym)usels ,a31 MWAI AS MO8 = \/\|_ [z ysni4 imog
axL ZN3JES-dZ-I - 10} BAJEA PIOUD|OS

NI

(+€2r@ov)
OXL ZN3ES-az- I '80d luejsissy
[2%]
| |-YiSVX-8208 -t
9ND -NSVX- o
W BIX3  ZN3es-dz-1 MS WINNoep pAeX momnw
ZN) feaued
| (@0) NER

(dW)

@

uol}93s LHOIT 1VIN3Qd oL

SVd0zZ6-1v
SVd0e8-1v
SVd0oZL-Y

|
1008UU00) 1D |
|

o<5_.._.ﬁ_

MS Sueiquia)y Juelsissy

** 8SANY

S BUBIQUIS JUBISISSY 0} BUIT YuniL

®

51



(SV)991n0g 19MOd AV L'AVZ 104 Y BUIT juniL

[stsseya 1opidsna o3 10euu0g|

52

15-5. Cuspidor Section for Cuspidor Package

**JA60VL =
B —
apis uid ajew
V) $8]edlpul 10p Yoe|g
}SO 0oL
nﬂmnw»l LSYD oL 10}08UU0D X - - - ¥X
ﬁ uondo 10108UUOD) X - - + INX
" - 10}08UU0D A - - - TA
uoljo3e
X0g- ._.ﬂ_o._w (SV)224n0S Jamod AvL'AbE 104 g dulT junip _ODE>w 10108UU0D
**JA60VL [syrewey] —
(ssvjeun (80d ssv)s aun o L e
uopedjunwwio) uopesunwwo) S|z s m
[elag Joj aul yuniL |elag 40} duIT YunIL 5l (ssv)d 5 _|-||.._|- ,_
wey9 abne: T
**¥JA60V) **[Z60V1 WIMGd mm<§ 10 eaned ! P !
(09VYM) (ax. reuss)ebueio a3 IIIxx ©OvM Y G NDOO0SL _ @ao o _
L1L-9€2 (1amod urepy)usain LO3T - LYL-9€2 E ==L __ _H__ H
IND e Z ! i
mw oINd Nmd _ -
— T Ten[|® cii57€eCh
— T3/ ding| 31ding 0) (0OVM (marn doy) ...._wuuu_uu .w«ha )
DIVING-AS  LYL-9EZ ZNIES-dZ-T /4
D (1)
(Mo apIS)
— ey U5 avn
|.|.|_.amm=.__mmv m 3 avn szmwﬁ&..__ aH m aAleA PIOUB|OS 10} § uIT juniL SAJEA plous|os g9
MS-INVIHE ZNIES-dZ- d7vX prewy
@ ZND **Qse0vl = vdl00k Jo|dng
7. ®
avn AS dnd p=<pdeig e 10} BA[EA PIOUR|OS
€ A—17
-y Poyg =
T —MOIoA| @ szmmz% K AS ._somm v__uwmm_ SOeTg B 3] ysni4 mog
abuein (wan epis) OrTe v + = 10} BA[EA PlOUB|OS
10}08ULI0D T
Jequinu ulg — 1 @snig 9
2d Cy5iding L) zd I EX®
% avn - an  “0hem 5y a1 _
£ oxu -dy- (*#9€VI3) M O e 5) oV (dn) oS
INIES-dY- " INIES-dg-l usaln 10j03UUO; |
Pou ([ Pod b axL NI g3d JNN-v IND dn (7 TOTOA 7) dnd 010
o[ T C 108 (S, D Hos || ©®
— ! avn avn o e Qe | @
_ ZN3ES-doL-T ZN3ES-d9-I umoig OVIOriNG _
SND 9N
| [185a]
18SANY MS aueiquiajy Juejsissy
I ©.0.0.00606.60) [Q60CH0) ms 1SSy 10} BUI YuniL
ZNX SVd0zZ6- Y
SVdoZe-1v
SVd0ZL-v
uoyaas IHOIN Iv.IN3d oL




15-6. Assistant PCB Module Section for Doctor Package

(SY)a21nos Jamod ApL'Ape 104 ¥ duI] yuniL

**3A60V)

[ stsseyo Jopidsno o} j0suuog |

T

L] nid

MO|[9A/U331D
MOJISA
_—
MOIOA V/N apis uid ajew
$91eJIpUI 0P X0E|g
4(Sv)22.n0g 1amod AvL'APZ 104 ON dulT juniL 10JOBULOD NX - - - INX
[**vZ60Vl] 10J08UU0D A+ - TTA
|0qwAS J0108UU0D
[sypewoy] —
R
S (o
Els
@ | D
(opior B Busng) (V) (0] OEREDD
W_._ox.ma NFES-dz-T H3M0d asLAada P L
aNd ©ovYM) NS3ISx1X onn 3001
(ssv)aur (89d ssv)eun LYL-9ET 9 D w m Y M 1
uoledIUNWWOY uonesuNWWo) T —— Qmmm&_uu.g_ IND N3
|elIas 10} duI yunip |e1iag 40} aul yunip ¥NI-0IS TN avn
- GYEZL ZNIES-dz-u (PO Aisjes Jreyd)
**IN60V) **aA6OVL] | wonce) ~“mmomos i-asvx-aLod 8-9N) el
dOLWX ) - 6IND
L. gvEZL @avn €
oxy avn nn ZNIES-dE-T 10sues TINA (Z
aNgEs-d7-1 wameps) | rTnoTITenonosssssosooossseoooooooss ; ) ;
axL N - 10 3LuM
10}08UU0D X (wesBoig) usnig £z
o 779
@a) @wfena_é H s €zt Nvmmmmﬂ.m..__ 10885 dND M
onig m w m_swmwﬁ@no_.“ L-3SVX-8208 |>m 1 peads :o_ﬁo._::EEoM.v mwln_u MV H 8Nd L
[a][z]Use15 g 4N (momopis) Ty ' IND H
it
_ 10}09UU02 7| (Iny s1 dno usym)pay 90371 &AI
! (ENO axL [eves)ebuei0 SaTT Zid— 5
o aie) ‘equinuuid = (7ND QXL feuas)obuei0 7031 - o, M IE
SO et D nshees  ISVIEES (2NO OxL 10w05)3BUBI0 £031 ik~ INFES-o-T s dnd &
0 0 (dno perosiep usym)uesIn a3l —id— N3 £
(+omod urew Buikidde usym)usain L3 ﬂrl AS MO8 Z
(3vr) o S NS CAN L
QXL ZNIES-cZ-1
n (w&2r@oV)
avn . juelsiss 1d (@
OXL ZNIES-dZ-1 85d v 2d(Z
& @) @avn m“ 2
| L-YISvX-8208 ZN3es-de-1l
9IND N3 dm(,
eixg avn L-YISVX-8508 mog
2ZN3ES-dZ-I MS Wwnnoep NI
UND fesue) HOD (g
_ [20) [60GCR0) X3

SVd0oZ6-v
SVd0ze-1v
Svd0oZL-v
ualoas LH9IT TVIN3Id ol

53



(115V)

15-7. Chair Section

(9dAL AOOH) AsSY youms ute

(AGL1) Assy xog [03u0D) | **06V VXV

**49E0D)
eD nid ~ N0S2/VOLd
oul cozm,m_:c__._,wwo oS BUI| UOBOIUNLILIOD JUBJSISSY asng
**NAGOVL dox **JA60V) 70 OF BRI
suid aew sey dep “
10P 0E(q LAIM 8PS BUL PR o235 |
ANV LSISSY
10308UUOD A TA woi4 0\__\O oo
JoquiAg JojoBUU0D 4 b poszvord 7] xon_mﬂ
SyEWweY Ms uley asng
MS UOIHQIYo.d uMop 10} aul| yuni]
*HAA7OVL oN > hod e
MS UOIIQIY0Id UMOP IO} 8ul| Yuni dzuw |
o o
(7071 ] N Hes 28 g3 z )
2\3 218 23 3o0Ig feulwiL Ule [**HZEOD)
(606 00) CCCCC (80d 140)
U103 Jejawonuslod umog/dn [ **NX 70Vl ZAE NGv SN mu.N L muuv ekl mms_wﬂﬁn_%:u_m‘wmmm € T Jamod 10} aul| yuni|
£) NO 2 ) 8 deHA Z **QSE0V)
(U507 1) €53 822@5; Handu gex 5 g ] ) = o NSHOV g [**assovl ]
g 2 = umoig
@ :;em L)ASOQ  ZIND Ey - 3 . LLNdNI 43mod]
findut i unoa/dnd " oNo prie PRI deu (AGL1) Assy anen piousios [**GaV VXY
U0N08g JejeLionualod isenoeg | **dMY0VL (b1 [e1ueq) (uejsissy) e K5mozz **YSGOVL ”a : [_
£) ANO UOIE2IUNIWOY [BLID!
01) €53 02S YA SM3 £ E abueiQ ) ndul _..“m_:_.ﬂ_n__:ea_ [uoneor 0 [euss] AS piemyoeg S oem Dy Jpsemoeg
1se.joeg 10} J2}OWONUR0d w Z pay 2IND Y ETE L \/\ TS _
6] o L) Asoa (NO' [EUXON) / GUBLBAOU [ PRYGIOI U : 140 G ) G1UOANO!d | UseuD | 113a1 s piemiog SLEM 9 ] piemioy
[induj YA 1senjoeg] Bupjuiq - 1461 [e1uap o} [eubls puas uayp | ebuei0| 6031 1S premod (e oG 5 4% ZAS _
340 NO pod | 8GF1 2s umog Do D,y | umoq |
NO NO NO_ | MoleA| ia 2 omn E )oK AV _
e W02 OPOIA [BWION PO HWI uQ Jamod d84NN AS dn m gsn w MO|[PA \/\ _ dn |
2 o SNO Pog N LT AS
Q) (dled _H_ _M_ BUOS [EIUI :MS OPOIN PIOY u:mwmen_@ [1nd1NO As] o L
L)ed “ION W I-LW-d1S-38D-WSL
9) 1d dOHX ENTOJIRS 300K 37s7 " = 100N
<) uy 2-¥NO Joyjoede Mm MO|[DA/UBRID)
%) piemyoeg bINO 5 (7 T Im
24 ) MOJIOA MOJ]PA
E) piemog 6 €1 HECHLLY Y2 804 T0UINOS VRO avhin HOON CExSy &) amorg/emam W
umog [nding 1617 [eyuaq] 1 WHOJLVd N 7 HUM T 4
devx [pod_| [=IPed (AsLD)Assy Jolon
D) dn 6NO bowosceonoion] (L d ; Zraaxy
J0310BdED)/I030| IO} BUI| NuNIL T
[anduj youmg] @ **6SGOVL

54



(A002) Assy youms uiey

55

(220V, 230V, 240V)

ion

. Chair Sect

15-8

w0 nid *¥SZEQDL
auy| cozwwﬂmrqmwvu [eeg SUl| UOHEDILNWILIOD JUEISISSY
suid ejew sey dep **NAGOVL 7WX JAGOVI 7 \.\O 3 A0SZ/VSd E m:_mﬂ
0P %9B|q Yum apIs 8y 10 oeig | asng
|
[SIEES
10308UU0D A " TA |
J0quIAS Jojosuu0n) uid ANV LSISSY |
pog Z D] wou4 o oo
sylewesy —— € [umoig L umoig| ¢ N\—\O L poszves L7 :;o._J”
MS ule asny
s|=
zls
o |x
MS UORIqIYoId UMOP 10} BUN HUNIL [wx MY QY| ‘ON \n WO ___ 0 ___.
dew
< |9 o
MS UOINQIYOId UMOP JOf BUI| YUNIL [ %%\ MOV _ﬂO\OZOu| o W m 3 o3
FAH gie 2|5 (80d Jreyo) **4ZE0DY
18MOd J0} BUI| YunJ
U109 JajaWonualod umod/dn [*xN370viL é s mlN l mHv EXZXL oBeion iddns-tomod : n_xhom.wﬂg._. 300|g [BUILLIS| UlB
3 PaUN2ID-HOUS anig [**dssovL]|
(UMS.07}) €63 02S YA SM3 M _mu.w z 2 m N0ZZ O----Orr 70 dEHA Nove-0220V (2
umoq/dn 1o} Jejowonualod deHX ) 3 = NOEZ O-- l an|g : J0j00 Bl
L) ASOQ CINO m. m. dSvX S dsHx AOYZ O-- wzm.:n_z_mmgo& umo.g (AOvZ/0€2) Assy aAfeA piousjog ¥*SEV VXY
[indul 4p umog/dn] S oIND LIND Ldr NS 403 BUIUML - oy Po : 1000 QUM LT
U008 JBIWIORUBIOd Jsenoeg [¥* o0V (ubr jejueq) (ueisissy) **YSGOVL| r=—  (A0Z2) Assy enen u_o__m_owI
?) ano [uoneaunwwo) [eusg] AEL N0%Z-022 E
(OMS,07+) €63 028 YAA SMI sbueio 2 Jnduy S premyoeg S&EE J Jpsemsioeg)
1sanjoeg Joj Jajawonusiod T pod deHX 7 SHE TP L \/\ 7S
T [E]#om 1) ASOQ  E€IND (NO: LN / QUBLuenow [ payaoid La : 310 G ) GFTUOlqoxd | Useun [ 113d 0 . 9 _
[induy YA 1sanjoeg] BuptuIg - 1461l [21Usp O} [eUBS puas Usp | buei0| 6T AS PlEMIod o= c 2V | premioy |
340 NO ped| 8a3 D) 0 2AS _
NO NO NO | MOoIeA| raa A umea lﬂ:c& 3 AV | umoa |
BPOJ [BWION BPO NI UQ Jomod C 7 _
(o) woo dedNN  ASdn rﬂlsm ] dan |
2 on SND Do ) NS |
8) (ded _M_ BUIBS 231U YOS BPON PIOY PUE SSaig [1nd1no AS] .
L)ed “ION W1 oLS 200M vl 3-ZW-d1S-28D-WSL
M td oyoedey  dEW >>o__w>\:mw‘_o" Jo10N
uv =
1
7) piempoeg  dOLHX (**Z01001) oo £ oion
€) premiog  THNO Tincin 4611 ewaq] SL WNOJLVId™EW '80d TOHINOD HIVHO oedeg (€ Former 2 umorg/onum N
umog L-PND J arhin HOON ooy | lpen
dn 6ND nzog C Joyoeden/I0j0N _mﬂuc__ yuni $ovw.omw\WmeovM@\‘
induy youms] 100 Loyoededyioion] **6550VL

(AOY2) Assy xog [04U0D | **66V VXV
(r0g2) Assy xog [oAu0D [**AXL0DL
(A0Z2) Assy xog 104U0D | **76Y VXV



15-9. Dental Light 720PAS (115V)

[euBis JuejSISSE 10} Bl Suni] (022) b1 [eyusp Joy dul suniy

**JA60V) **3760V)

[uoyo3s xog-r woi4]

(028/022) 211M

(**9ENIDD)

(++LENDDD) pes| wie apisu ]
'a0d dan **DZ60VL b [ejuap Joy aull juni '90d 1043u0 J0suag
MOJ|BA : 1 udaiD :H 9IS U0 **JZ60VI
pojoalu0) %
an doTl
ﬁ:wmﬂmw%v MS uonosjes Asuaju| ZND
ms n_me MS Josuas 9 (5) ano
IN) oM pes] d9Rd (2 () (ereorpupfususiul mo
- *%GONAVD d€Hd 0 Ve (@rRopUAISURII H oy
aND (€ Yoeig woeig € @ uonos|es Ausuaiy| IND
i Z)—nig snig Z (2) \nduj sosues
oJIS Uo
Eoswm__“_%mo dwey Joj (NO)oIm pea] pa1oalitio) %

% LONOV) deA

mllrﬁ__v@

MO[ISA/SNUM E
SI0IBUUOD  duse) 1oy (A/m)oum peeT

**99NAV

MOJ[OA/USDID

**J)Z60VI

20) nid

apis uid sjew
$8)edIpul 10p Yoe|g
10p Yoelg

Jojosuuo) NS INS
J0josuuo) A A
10}08UU0D TA T TTA

10}08UU0D Y IUIN MaN HIAN

JoquiAg J03108UU0D

sewoay —!

**4Z60V1

(028-1Q) uondas YoUms

**6L0V)Y

YOUMS uonod|eS 8poN
[enuejy/I0suss

losuas < [enuepy

440

(022) M uonoajes apow Joj ul| suniL

% [erig b
uid
AS L (207Q) Uonoas Jswiiojsuel |
**dVEODL
d94N d9dhN N T S0
= an|g (UOWWOo)) A 7
ok &) B[
eA oA m AS8 UMOIE AOOF
(2 ome——mia[ (23 e
() rumorgwmorm (<) Qoo o |||| om0
(e v®4 pod 2)1oe
5 abueio YA MOJIBA AOC L
a Krepuooeg Arewnd
JOWIOJSURI] IO} BUI| YuniL (+x0ZNAV9) 20-1Q Jewlojsuel]

[ O ]

uoN9aS 3920|g [eulwia) ulep

**HZEOD

56



M09
dweq

V, 240V)

[eubis JuejsISSe 10} Ul Suni)

**4A60V1

dZWX

(022) WB1 [ejuap o} dul| yuniy

**3760V1

[uoya3s X0g-r wo.4]

(028/022) 811M
pes| wie apisu|

**0Z60VI

IS UO Pajosuuo)

**JZ60VL

WBI [BUSP 10} U SjuNIL

(xZENDDD)
‘d0d a3
MOJ|BA ] U8BID) :H
aa
A«.wmﬁm/\%v MS uonoajes Aysusju|
MS J0suss MS Josues 9
dEHZ o) 50m pean
IND doHd (2
— **GONAV] Y
_\n_z_u € hoeig SoeIg L €
i L) snig SIS 4
.>m b pay pay £ d€Hd G
$10}09UU0d duwie| 10 (ND)aim pes

punoy

**L9NAVI

SI0PAUUOD oy 10 (

MOISA/NUM
A/M) 1S 8Im pea]

**99NdVI

.

sejeolpul J0p Yoe|g

dep

apis uid sjew

10p Xoelg

10108UU0D NS INS
10J08UU0) A T IA
10J08UU0D TA " TA

10}08UU0) U IUIN MON AN

JoquiAg JojoBuu0)

Q)G UO PajosuU0D i

(028-1Q) uonoes youms

**/ 610V

(**9ENIDD)
*89d [04U0) J0SUSS

Ciall
Z¢NO

(9)ano

@ (ayeorpuy)Aususiu] mo dzl %”

IND

@ nduj Josusg

OLt

anig M
uid

L

MO|[9A/US3ID)

AOVZ (2071Q) Uoo8S Jounojsuel] | ¥*XYE0DL

AOEZ (2071Q) uonoas Jswiojsuel] | **NZEODL

022 (2071Q) Uondas JouLojsuBI| | **[\YEQD),

(022) MS UORO3ISS BpOUI Jo} Ul funiL

**4760V)

UONMS UONO3IOS BPOIN

[enuejy/10suss

JOWLIOJSURI| IO} BUI| Yuni|

**JZ60VL

PN AO ( ) <]
N an|g (uowwon) A0 L
MOIBA (o2 =
MOIPA m A8 umoig Aoz !
an|g q anig |
umoig umoig . -
v“% o ) ASOL abuei0 AoET O
dediiN - d
0 -
aND abueiQ [\N4 abueiQ YA MOJIBA AOVC
Arepuoosg Arewnd

(+xFZNQVD) 20-1Q Jowiojsuel |

MOJIA * AOYZ ‘9BUBIO : AOEZ ‘UMOIE : AOZZ
abeyon Ajddns-semod
8y} 0} Buipioooe Burim sy} sbueyn

L_—

[ o

**YZE0D)

uon9aS X20|g [eulwa) Ulep

57

sewoy —) 10SUSg < [enuepy

440

15-10. Dental Light 720PAS (220V, 230



apis uid ajew
$8jBalpul J0p oe|g

.
10p Yoe|g

10}08UU0D NS - - - NS
10}08UU0D TA- -+ TA
10J02UUOD TA- -+ TA
10}08UU0D 4 IUIA MBN - - - 4IAN
|0quAg 10}08UU0D

15-11. Dental Light 820PAS (115V)

yewsay

(028-1@)u0N08S MS 1461

**16l0V)

Josusg < [enuepy

440
UOUMS UOI03I9S OPO

$dqp096 : U0  sdqoosy : HO
440 aey pneg 4
SPU02SS g UBY)} 910W IO}
JOSUSS B JO JuoJy Ul play si puey e ybnoy} apow juswiea) [ewlou je Aels : uQ
40 mmmmmmmeee- 14 NO SpU0DaS g Uey)} alow e
NO Arejuswopy : UQ  dreuIAYY : HO ¢ 10} JOSUSS B JO JUOY Ul Py SI puBY B USYM SpOW SHSOAWOD O} YOUMS : 4O IMS
youms Bumes Aysuayu| (4osuss e Buisn Agq uonipuod Jo wodj uo b Buiuiny usypy) Bumes Ausuaiu|
440 s|qesIq: uQ 9|geud : O 2| ems NO SpU0JaSZ : UQ pu0daS| : HO
apo|\ ayusodwo) apo\ ausodwo) o} buiyoums awiy jo uoneing [4
140 N0 9AOW puBY B UBUM : UQ Ul 9A0W puey B Usym - HO ) 10 s|qeug : uQ o|qesiq: HO
puey e JO JuswaAow AQ Poylaw UOHBAIIOR JOSUSS Aususyu) sbueys | +
Dupes uonipuod buies Daes UOIIPUOD BUMBS
youms dig god Jo Buimes
UOIEOILNWWIOY [eLSS 1SSY 10} aul| JuniL b1 [ejua 10} (028) aul| uniy
**J 60V dZWX **Z4VO0vl
[uoyoas x0g-T wo.d] anig by
Huid
._”h [ © ]
Bumes AuAsues (**£ENDD)) (028/022)2:M Pea] wiy apisu) -
LA g9'0d a3 %0760Vl 617 [eyuaq Joy dul| yuniL ,.nm... o IS
i [+*az60vi] o2
(**%9NDD)) Q)IS UO Pajosuu0) % S
'g'0d Josusg IS EEA ANGO)
d9Hd 7oy 4
d€HN Losu8 9 ugain VMA :ﬁnc 9 6ND H
IND  sof i peon S)—snig va e © SIEpU Aysueiul MO _ (AgHH)uonoas Jouniojsuesl [**3GE0DL ]
E@. poraow) | dEHd 7 Yoramg () —dmal P dzns! A0
| € MO[[SA/RUYM M w abuelQ VWA m.m:m._o M nduj Jemog MO|[9A ‘2_§>EDEEOUV>OE H
A UM = 0 MO|I2A JA / MOJ[9A] o MollPA AEL
2 Keiopuum pa (8] pay []
) d9-WN d93WN anig \Q
d7HA M MoleA M E =
MOI[OA mojjeA | | USBID AZ'/|
$10J08UUOYD PUNOY o ou pes .w onig M °nig m enig umoig A9'0C
[**.8d0v] dZiA dZ1A dZA —_— umolg = umolg umoig payg
=] N — £ pay 0 pay va__uom WeIgALvZ
dwe M w S umoig w umoig umoig m — %_u abueig 154 abueig |_‘|_om_._m._o abuelQAG 7Z aidind AOZL [ o ]
$10}08ULOY) BPI|S UO}SE SHUM “peig oeig el . o o0l [BUILLIBL
| . - abue, apis Aiepuodag apis Aewilid -
9)IS UO PajoBUL0D X ueio MAU [**00vovi] [3zs0v] **MZEQDL
(indino 1yB)aM pes ° JaulojsueIL 10} JouLIojsuelL o} («£INGVO)ZN 1-11Q Jawiojsuel]
*»06l0Vl] [ |@ @ (.SINDDO)(LAN)gOd 104u0) (0zg) aun yunay auiunaL
e |3 |3
Eo) an 1OV

58



140 sdqo0g6 : U0 sdgo0sY : HO N
aley pneg
SPU0DaS g Uy} 8J0W Jo}
JOSUSS B JO Ju0J} Ul pjay si puey e ybBnoy) apow juswiiesl} [euwiou je Aeis : uQ
40 ¥ NO SpU028s g uey} aiow €
NO Arejuswol : UQ  SleuIANY : JO ¢ 10} JOSUSS B JO U0} Ul Py S| PUBY B USYM SpOoW SHSOdWOD O} YOIMS : JO IMS
youms Bumes Alsuai| (Josuas e Buisn Ag uoipuod Jo wouy uo ybi Buiuiny uaypn) Bumes Aususiu|
440 o|qesiq: UOQ 9|geud: JO 2 | ems NO SpPU0OJaSZ : UD  PU0JSS| : HO
apo\ ausodwo) apop\ ausodwoy o) Buiyonms awn Jo uoneing | ©
140 | Y10 OAOUI PUBY B USUM : UQ Ul SAOW PUBY € UBUM 4O ||geu3: uQ o|gesia: HO
PUBY E JO JUBWBAOW AQ POUjoW uoneAloe Josuag | + 440 Aususju abueyy | +
Dups uonipuoo Buies Dames UoIIpuUod Bumes
youms dig god o bumes
UONEOIUNWILIO [elBS 1SSY 10} 8ull YuniL. 1B ejuaq 10} (028) U uniL
**4A60VL **Z4V0Vl
[uoyoas xog-r wo.id]
= o]
(¢*/ENOD)) (028/022)2:11M PEST WY BPISU [t _
Bumes Ananisues an; 6 =3
LU A s g'0d a3 %0760V won ,@:S m - MOJoA/ISRID GBS
(**79NDD) QJIS U0 Pajosuuo) k c vw«
"8'0'd 10sUdg dIns dONS dGHN 4zl Na V (norzlionoes ew [HHVE00)
N d9Hd (5 . =] 2)aND P (Aogz)uonoes sewLIOjsUEIL [**NZEODL]
LND BBM_% wuwm S anig ') eteoipul Aisusiul Mo (A\022)u01108S JaULIOJSUEL| E
— 1 [movy] | dEHd 7 5iding oy oS A0
AND(E MOIPAPNUM l 3 Z Juonoajes fi Z @@
! i 2 2 ebueio (c Induj 1mod m MOJIA MoliPA anig (UOWWOD)AQ [£] [ m
! MOJIA MOIPA MOJIaA @] ~[®
w _’mF Teiomuim | = IND e
2 n_wu_lzz d94WN anig AQ
SF aND 5 o] @ ~[®
N WOIoA induj Josuag d7HA m MO|[9A ﬂa o[®
V’ ey NS Eu ) [MolBA URIDAZ /L
10§ B PBST an|g enig 4
$10}08UU0Y PUNO
m X 0 punoy (F*1840v3) M umoig M umoig 5 PEAQEL umoig NOce |
N due (= pay 0 [Pay [pou MRIEAL Y Z | ]
V’ = T %_u abuein (8 ebueig _W\._‘l_om:m‘_o SBUBIONG 7 ¢ MOIPA AOVZ _ 0 _
m $10193ULO0D PIS LOISEY 4 apIS Alepuodag apIS Arewid 500|g [eulwa]
9 [xx0ovowi]  [xx3z6avi] (-ND L0V 1)ZNZ-11 JouLojsueI] MUZE0D
— o : o S e
n »060vi] |5 |2 @ (S9NDDI)dAN)'8Id 104U0D .
A ﬁ o o
e [
w 0 dETA __ﬁv 4 A_wn___ MOJIBA : AOYZ 6?&0_»08 W_Bmhm”>omm
. 20be]|0A NS-J8MO!
[ apis uid sjew @ W a3 0} Buipi0ooe a_:___e“ oYy abuey)
[o’e] SajBOIPUI JOP OBl (028-10)u0noes MS WbIT M g 13
t - el o
= *L6l0VL ® ®
W.b 10p %oeig
w 10}08UU0D NS - - NS
] 10J08UU0D A+« TA
=1 10J08UUOD TA- -+ TA 10SUB
m 10J08UU0D N4 Ul MBN - - - JINN S [enuEN
a |0qWIAS J0j08UU0D
N syewoy —
o 440
Ao
' YOUMS uonos|eS 8poj
w
v

59



15-13. Dental Light 920PAS (115V, 220V, 230V, 240V)

Y snid3UQ-dD BpIS ZEC WUN MR BPISDd | edr 1o snjd 3UQO-d UQ WuN J1e[) PO

14
) 2d snidauQ-dD BPIS ZEC WUN B BPISId | ¥MS . 5 S - mp_c: _msc%ﬁ_mc@ |
Bup{unq pideg 0 BUBUI MOl 10 apow Jejnba1 ojul 530D 3yBl| 3|qey Ip woly [eubis Jo/uo bumab uo sdady 'z -
440 apow 2115040’ Jo Bunys yuIlq mm_._ 8 "Josuas e buisn Aq uo pauin s ybi| e usym apoy Jejnbay °| : uQ
suid ajew sey _ _ _ NO | apouw aysoduwiod ur skeys 161 ‘a|qel up wiouy [eubis yo/uo buinsb uo sdaay g : I3
10p %€|q Y1im 3pIs 3y | 410 sdqo0v U0 'sdq008Y 40 / Josuas e Buisn Aq uo pauiny s13ybi) e uaym apopy ausodwod ‘| : 4O £MS
lopdelg 3uy| uoges unuI0D Jo Buas paads EMS pu0d o 36| woy Bumas ssauybuq dn-axem
ON :UQ ‘S3A40 A T
10)d3uU0 440 9 SPU023S Z :UQ ‘PU0I3S | O
_Sauwccouu &m xw 3PO BysoduD sapnpul 9 No (1osuss e Ag) apow ansodwio) oy s uopisuedl |
‘Ul SBWO PUBY B UBYM 3JBAIDY :UQ ‘Aeme 530 puey e Uaym 31eAdY O — -
_otoc,wou VX vX 440 Bumas uoneanse Josuas | © 440 vonesado aﬂ.c@%% wﬂﬂm wmwcm%u m% L
0qWIAS J10129UUO
10quuAs fox ~ umx_mzwm uonipuod bumas bumas uonipuod bumss
syleway — [NeRd wnesaq

“(€dr) uid sadwin( pue (5'€MS ) s9ydams dip gdd Jo sbumas

‘gpd Jamod Joj auj| Indino

PYAGOVY] F T T T T o m - m s - — == l
dZHN | mojph/usain
Lsr |
702ZND
« - I
"| %%Egml_ **L1A60VL é@ . ASOa n_N._.Mv_m ! (203710
! 8)IS UO,Pajosuuo) ¥ dYWS Wejg + | auj| 3ndur Jamog
| , _ Z0zZNJ |
! oindino a1 | **AJ80VL
| iandino @31 | d¥HX a ToTg
¥ e e
| \«K .CK x«K \.\K x«K L) Lyandino a31 [LOZND NCrng
| (-sn82091)
L WaW_vMEIn_mI._ IIIII L Imlon_l‘_wlgmn_wsml_._l_uw—_wln_moml In “g)d Jamod o aul| yne3
wl d8WS **BXLOVL o+ }P0|g eurudy
7 usa19 X*INMOUF
rTTT T T T T dEVX o
| [ 8jdind dZWX
| |dEH3 ans ®© Snig S gDd (0430 10} du| uni|
| 1Sr ndino Josuag ? wein L. *%SA60VI ETERT V®_u=_m W6 uol33sS X0g-r
| WND| anduy samod Josuas (| droprax 0 MOTRATLE. wo.d
, \ — Z 4 [eubis 35Sy Joj | Yuni
(%»08Z05L) -
3 ES I **4A60VL
! ‘gddiosuss g1 | [~EWzov WAL 815 (o |y 2|0 g2 | |2 B
L= I 824 10SUBS 35S 10} aui| yuniL FREREREIZRIE|E Lozt m
S (o S |S |0 |@ @ |x X e W ]
r------"- - dus {OET)EELEXe 0L e - = R e - —
waunsnfpe | wndu 31 Aeldsia _ Il @0, J—
Ausud1uf (4A) d2YX| - ndupemod Acya slolsla|z|zlelz=]=]Z .. | d7HX = o [dzvx 10} Ms [enue |
I 1sr ' EEEREI512EEIEE 1sr ES -0 o
d S| |® |8 FAFREAEY | S 3 1Sr |
L_zna NANOUA(L BEE =] =3 @ Lsw = o |
| 1 indut samod ASDQ Lot F G ZMS
ndurya d7Hd] ! \nnu“un\ g ®U:8;on_m._>m_%_n_ (x0VZ0DL) mas !
ndnoasda | erl ad onuosojoun pubys |, 4=+ T 1 induno 6 irliag U
| Wl 1 **DAG0V amgl) Smod neoa 41d |043u0) 1ybIT jeausq 006 |
**GHLOVL] | **2.2001 ' ! EHN s "
uopdasawnop | | InduryA Asr Q37 [euBis 10SUS
Juawisnfpe Aysuaju) | ‘gdd aaifeidsiq | abueig N 6NJ —— |
Lindino JEHX ZHN ” |
Lo e - J [6] Pod \=/ Jamod AsDQ Ler Lar 4 \
AanoS
an|g nduriosu 1Sr d—Zu 9NJ W qaomog |
usaIn S&«S S YN g 5 < |
Oll2A E: 5 e
_ J1amod Josuas 2 m+ M CIER) " ;u:ﬁﬂmm&%%m:wmo_z
Lomm e e ____@ **g780VL
3AYM
weig VANV

meny dOSN3S

2100 33424

60



/

b IBElimeint:

u TAKARA BELMONT CORPORATION
1-1, 2-Chome, Higashi-shinsaibashi,Chuo-ku,Osaka,Japan
TEL : +81 6 6213 5945 FAX: +81 6 6212 3680

Book No.1AOAAMAO
Printed in Japan 2012-11




